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; Name of Test Standard requirement or The !
Mo, i Clause Number of Standard Test Result | Conclusion | Remark
2ims
BRfr i g3t i b O W T BT
| THG i A1) T3 ST/SG/AC. 10/11/Rev. 5ikwend. 1 38,3 24| i | i
_ % T Sep lix 1 SR i
Altitude UK Manual of Tesis and Critesia Section See Appondis |"'1%0|J X
simulation STSGAC 10711/ Rew, 5/ mend, | 25,3 Test Tl H=5E
S L TR S E A T W
5 it -&J;Jl!:ops'r;'sa,ra.r_ L0/11 Rew, 5/ Amend. 1 38, 3 i | 7 gy %9 o
Soa wendiy 2 i
Thermal tast N Manual of Tests and O lerin Section See Appendix 2 PFI!-; e 4
ST/SG/AC. 10/11/Rev. 5/Amand. 1 38, 3 Test T, 2 G
WEr W £ Pk ik Lﬁ'i;%fl“ﬁrﬁjillii-li Lh 4% JJEF-.~ZHE1
3 ) T AR Bl 1983 é}i-t-{qé.ﬁ13|1u-'x 3 CE /
Vibration UN Manual of Tosts and Criteria Seetion ialn LA R P':csed '
STAS0/AC, L0/ Rov, B/ duand, 1 38,5 Tost T
BT I I e s e ek s [EXE R
. T BTG 1011/ Rev. S Amend. 1 18,3 10 W 4
4 EITP&_I.- £ 1.4 ."'.nr..'u‘:‘pu::ciix q ES R fi) 5
Shock UK Manual of Tests and Criteria Section Passed i
ST/SG/AL. 10/11/Rev. 5/Amend, | 38,3 Test T, 4 gt
W TR 2 1 i T T o ol o ST EE AT R
1 P E STAEGAC. 107117 Rev. 5 nend, 1 18, 3 [E8 L
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I S B T e O AT T iSR!
’ FUE ST/SGANC 10411/ %0, S/ mend, 1 4R, 3 W 7
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MO, 111305

0034

310

A%

B B AR

RILECE D

|
Mo, Mame of Test ltems Altitude simlation
; - ] Befor Ty : i
#a | Hara e Ml ks RIE At e gk | M0 E | 24t
%5 Sample Status ME | FHRE| B¥F | Fnes Mass Loss | Residual | 308
Sample Blass Qcy Mlass OCy OCV | Other
Mo fg v fa Ay M %% Event
001 e 31027 | 391 | 3w02e | 327 0.01 | 10000 | o
002 O 3. 0895 3. 26 3. 0896 3. 26 0. 00 1060.00 | ©
003 A 3089 | 228 | 31190 | 326 0.00 [ s9.39 | o
004 o 3.0915 | 3.26 | 30919 | 208 0.00 | 10000 | o
005 e 3.1066 | 3.28 | 3.1089 | 327 0.00 | 99.70 | o
006 el 3. 0916 3.27 | 3.0916 [ 327 c.oo | 100,00 | o
047 T 3.1142 | 327 | a1144 | 327 0.00 | 100.00 | ©
08 i 3. 1374 396 | 51373 | 4.2 0.00 | 100.00 | ©
004 S 3. 1338 3229 | 31338 | a.29 0.00 | 100.00 | ©
010 o 3. 1060 3.27 | 31064 | 327 0.00 | 100,00 | o
011 S et | 31230 / 3, 1443 0. 00 0
A : S = i ¢
02 | s | 313 / 3. 1376 / 0. 00 / 0
Gt e L g
013 BEe e 3. 1521 / 3. 1322 / 0.00 / 0
014 I-'|'.|.'.!J}i'.:-:ll.\ifi\-f[rllli-u|'.".-.-d 3. 1038 3.1041 0. 00 0
015 | paiete oo |8 e 3. 1595 / 0. 00 / 0
~ SEAIRL ; o : T ; F
16 Fully dischargad |;. 1522 7 -.JI'. 1-3.')22 K D. nﬂ ; 8]
i A =S . N : :

L) Fully £i scharged ids E:l 4 -\j. I_J. LD fa []. ':l'[,:l ! 8]
018 Fully discharged 41262 7 3. 1264 /! A HTH] o O
08 || miiiren | 3i51R / 3., 1528 / 0. 00 / 0

5 e S 5 . , : :

020 Fully discharger 3. 1479 ! b 1475 £ 0.01 ¢ 0

ik LT V- D-ERR R-sk 3l p-2

6ok (-FiiE. IR,

Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage No Venting,
No Disassembly Mo Rupture & Mo Fire,

AR, Aok AN,

T AN
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4411
A% , BRAE L4 | fat |
No. MName of Test ltems Thermal test
Sy T s
. f ;
#a | Hank AR Befors REE A | g M
Sy Sample Status A& 78w, A Vit ¥ S WE | Mass Loss Residual | 318
Sample Mass Qcy Mass ocy OCV | Other
Mo, ‘e N g A% M L Event
001 il e 3. 1024 3.21 | 3109 | 320 0.02 | 100.00 | o
002 i B.089S | 326 | 30886 | 397 0.03 | 100,00 | o
003 e 3. 1190 3, 26 3. 1172 .97 0.06 | 100,00 | o
004 s 0019 | 328 | aoonn | oaor 003 | w70 | o
005 P gt 31050 | 327 | 31047 | 399 0.04 | 100.00 | o
006 G e 3.0916 | 3.27 | 3.0005 | 329 0.04 | 100,00 | o
007 G 3. 1144 3. 27 3. 1131 3. 29 0.04 | 100.00 | o
008 ) 3. 1373 3. 26 3.1360 | 3.28 0. 04 100.00 | o
009 e 3, 1338 329 | 3.1330 | 329 0.03 | 10000 | o
010 e 31064 | 327 | 31052 | 329 0.04 | 100,00 | o
0L | gty g | 3.1443 / 3, 1431 0.04 / 0
012 FUllbl.t:-iﬁ:'ﬁ'lllrtl:'r;gd 3. 1376 s 4. 1350 i 0, 08 ; 0
03 | e e | 3.1323 3. 1307 0.05 / 0
014 Fully dischargad 3. 1041 ¢ . 1122 ‘ 0. U6 o
BIG | ikt . | 3iem 3, 1581 0. 04 0
016 Ful I:;E??iﬁilll1::1ugL-t| 3. 1522 7 3. 1510 £ [} 04 7 4]
07 | e | SaiE 3. 1096 0. 06 o
018 o WO 3. 1252 / 0. 04 0
09 | il giened | 3 1528 3. 1514 / 0. 04 0
020 Mg | DoiATs /| 81465 / 0. 03 7 0
#IE: Lo VRS, D-BAR R-sk3l Ffek O-AfF. REBR. LK, L2, sib
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
Mo Disassembly,No Rupture & No Fire,
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L

5/10
A5 9 i B % AR {5y
Mo Name of Test Items Vibration
. = Fies
;.EF‘D'E::' #1%3{7&.{% ﬁlﬁ“ﬁﬁ" Belore e = After —-»‘ﬁfi‘iﬁ% #1‘]#‘@;__& —ﬂ-f&a
5 Sample Status RE FEBRE] FE | Fod/E | Mass Loss Residual | 30§
Sample Massg OCY hlass acy ocv Other
Mo, g Y fg Y Mo %o Event
001 e IO 31019 | 129 3.0098 | 3. 24 0.07 | 98 48 0
002 e 3.0886 [ 3.27 | 3.0883 | 3. 98 0.01 [ 100,00 | o
003 e 3.1172 | 327 | soue7 | 430 0.02 | 100.00 | o
004 M 30911 | 327 | 30003 | 324 0.03 | 99.08 | o
005 o 31047 | 320 | s.1039 | 329 0.03 | 100,00 | o
008 it ol 3.0005 | 320 | 30001 | 3u9 0.01 | 10000 | o
007 e s 3131 | 329 | 31124 | 320 0.02 | 100.00 | o
008 Ty 31360 | 328 | 21351 | 3.8 0.03 | 100.00 | o
009 et 3.1330 | 3.2 | 31319 | 330 0.04 [ 100,00 | o
010 Witk 3.1052 | 329 | 31002 | 398 0.10 | 9%.70 | o
el ; 5 o ; /
o1l i 3. 1422 / 0.03 / 0
012 gaoats g rasg 3. 1343 / 0. 02 / 0
013 WD e | %1507 3. 1294 0. 04 / 0
014 ey | 21022 / 3. 1012 0. 03 / o
(15 i ”'”_j*”.jﬁ"ffc'.';‘m-gﬂu 3. 1581 3. 1570 / 0. 03 / 0
016 W T | EBTB10 3. 1503 / 0.02 / 0
07 || sl | Biices 3. 1087 0.03 o
R I i el [ 3, 1239 0. 04 / 0
MY | garakn | 35 3. 1503 0. 03 0
020 T W TR / 3, 1453 / 0. 04 / 0
it LA V-4 DMk R-st gL Fe K 0-Rawsh, RiB4A. RAEA, fokd ALK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.

‘_rl-i'--
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6/10
A5 P AT H B g M
Ne. : Mame of Test [tems Shock
FIEHT Befor RIE Afte :
| ek S e EAe | psma |uens | g
5 Sample Status R & FH#wE| AE L | Mass Loss | Residual | 3%
Sample| : Mass OCV Mass oCy OCV | Other
Mo, .I'II__«‘__ A% ."IE N M M Event
4 /k-rllﬂl.lll. o Tati o ) b o ¥

001 Phtedadl 30998 | 324 3.0093 | 324 0. 02 10000 | o

002 B i 3.0883 | 328 | 30881 | 397 0. 01 99.70 | o

003 ey 3.1167 [ 3.30 | 31161 | 2 929 0. 02 99.70 | o

004 i e 3.0903 | .24 | 30899 | 329 0. 01 100.00 | o

005 ndrschareed 3.1039 | 329 | 31087 | 928 0. 01 99,70 | o

006 ey 3.0901 | 329 | 30000 | 308 0. 00 99.70 | o

007 T 3.1124 | 329 | 31120 | a9 0.01 100.00 | o

a08 Wil 31350 | 3.28 | 31383 | 328 0.00 | 100,00 | o

009 e 31319 [ 330 | 31314 | 299 0. 02 99.70 | o

E : =) ;
010 e 31022 | 228 | 21006 | 4 um 0.05 | 100.00 | g
SR 4 !
011 Fully dimburged | 3. 1422 / 3. 1424 / 0. 00 / 0
P '.-'I!".':h r-";!' E " ¥ F '] P - ¥
ni2 Fully discharged S 1Ada i . 1347 £ . 00 /! (8]
Bt 1 j :

03 | it | 31294 3. 1299 / 0. 00 / 0

014 | g in o | a1012 3, 1014 / 0. 00 0

015 | vy | adsm 3. 1569 0. 00 / 0

SEAslid . — .- ]
06 | puieges o | 3. 1503 / 3. 1503 / 0. 00 o
01 I galelE | gy 3. 1086 / 0. 00 0
by g

018 BT s 3. 1239 / 3. 1238 0. 00 / 0

sieas i) e . 4 f ¢

019 F..iI._t'-.-:li-ill;wl_'iu-nuxl 3. 1503 3. 1494 / 0. 03 0

; il S ; ; ; ;

'::'2 U Fully dise b e 3. £ 453 £ 13. | '4 !3 1 / E'. “ 1 75 (B
s L V- D-AAR R-skE Ptk 0-7 B0, LA, AMk, Baki. fotok
Mote: L-Leakape V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage, No Venting,

No Disassembly,No Rupture & No Fire,

i |

fo. Wl
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7410

A

Mo,

FUeIm B 2 AR

Mame of Test [lems

AR

External

short circuit

G &k gy

Gt H ok _ A&
Sample No. Sample Status Mz E‘mﬂmﬁé;re'“pﬂ'm“m Other Event
001 tlr-.d?;fi;l:ﬁerl 67. 7 0
002 Umlﬁﬁ;rjrl-gml 6. 4 0
003 i dﬁfi’fﬁgwi 69. 2 )
(0 llnci.fiﬁizlxliuml b6 5 0
005 Lndﬁiﬂﬁ:&gcﬂ 62. 2 o
00 flr:(l'?;fi;%gml bz, o
7 lJnrligi::igcd 67. 6 O
008 'llrmﬁf-:;lieluligerl GH. 3 0
008 [.hll.liifii:}rl.'g:—'rl 66. 0 0
010 Lluli{zfﬁ:&gmi 66. 0 o
Gl Ful fif:‘ff;'fi'ﬁu-g ed 56. 7 o
Wiz E"ill;‘:u_:'::-:l}jjfiﬁll'ﬂﬁii of. b Q
013 Ful I!iFTijiuclllf.ux'gtnl a8, 5 &
014 e 58, 7 o
U1d Ful J»L j}ijii‘.lli:::'gﬂl 28. 5 o
016 Ful IL;:rﬁ-?lr.lll};l:'rluFi.l:'urJd bh. O
7 Fal JTj;Iﬁ:tl;ﬁI]hCM o1, 4 0
018 Ful lJ-L. j‘:ikr#..—.x.z;ed bb. 7 0
019 Ftlll:i-[:.?rili;':i;l1'gcd o4. ¥ 0
020 5 A ah, 4 0

Fully discharped

i D=

W R T-RK -AMb. REK. TR
Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly.No Fire & No Rupture,

S T |

—
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BALO
'_ Tl
i 6 BRTRE L4 |
No. MName of Test [tems Crish

’ﬁ‘nqn'ﬁ _E,r_

Sample Mo,

ok A

Sample Status

H-fe f iR iR

Max. External Temperature

H A S

Other Event

bilank

- e
021 Uzd ?_?-:f‘l;ftjﬁ'itl f 0
iy TR,
e [Ind ﬁ:.’!i—lgccl / 0
023 i'r'd;{;ijﬁel.-%ged ¢ 0
024 thllﬁitfltlirlll'g il ! o
= 029 lJnciﬁ?ﬁzlalli:fmrl i 0
s e A g d
08 Ful '_‘; tliichll:l.:ngﬂl 0
97 e ;
Ful Ly discharge:d k o
. g
028 Fi:l 1J::I :I-iI;:fLirgc-d 0
. e
023 Ful I?1.: :I'..ilfclllfm'gml / 0
Y
030 Ful TJ):_ .{-.I-ilzf:ﬁlz'ged / o
L Fa R This space intentionalle laft

#ik: D-FfAR F-AL O-RBiR. Ak,
MNote: D-Disassembly F-Fire O-No Disassembly & Mo Fire,
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sy F

[=3
Ay ; AU B 4 AR Gl
Mo, Mame of Test [tems Forced discharge
Jf-'f-uuuf-ﬂr% #tﬁ’%& ;&mg
Sample No. Sample Status 4
P p Other Event
031 ST
’ Fully dischargmd O
PRE g
; SEAEARL
(2 Fully discharged 0
ke /-_L T-\.lrLIl
r v b v B
033 Fully discharged o
T _r.‘ ]
ey SRR
034 Fully discharged G
ot preR A T]
045 Fully discharge! 0
- SR
036 Fully discharged 0
e el
naT o o 1
37 Fully discharged 0
Lhe
" el A 1) )
058 Fally discharged 0
= o
TG G b 1 2
U3 Fully discharged o
A S AL
(40 Fully dizcharged 0
B9 Thiz space intentionally

left blank

L St

Nate: D-Disassembly F-Fire (-No Disassembly & No Fire.
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